
Water Tech Resource Guide 
 

 
 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 

What Are Manganese Greensand Filters? 

Manganese Greensand is capable of reducing iron, manganese and hydrogen sulfide from water through oxidation and 
filtration. Manganese Greensand is formulated from a glauconitic greensand which is capable of reducing iron, manganese 
and hydrogen sulfide from water through oxidation and filtration. Soluble iron and manganese are oxidized and 
precipitated by contact with higher oxides of manganese on the greensand granules. The hydrogen sulfide is reduced by 
oxidation to an insoluble sulfur precipitate. Precipitates are then filtered and removed by backwashing. When the 
[...]
membrane, precipitation of low solubility substances will follow resulting in a decline in membrane performance. 

Water Analysis 

Understanding the water analysis and the potential problems caused by the sparingly soluble substances are crucial for the 
success of a reverse osmosis system.  Many reverse osmosis systems have been designed and sold with no or incomplete 
water analysis.  Some of these mistakes are difficult to fix in the field and may even require discarding the existing system 
and starting all over again. 

 

 

Recovery 

Recovery is defined as the ration of the permeate flow to feed flow. 

% Recovery = (Permeate Flow ÷ Feed Flow) x 100 

In residential systems the recovery is expressed in terms of ratio of brine flow to permeate flow.  For example, the brine: 
permeate flow ration may be 5:1.  This can be converted into recovery as follows: 

Feed flow = Permeate Flow + Brine Flow 
% Recovery = (Permeate Flow x 100) ÷ Feed Flow 

or = 100 ÷ 6 = 16.7% 

It is recommended that for most tap waters the recovery for each membrane be maintained between 10 to 15%.  Operating 
membranes at higher than recommended recovery will result in premature fouling of the membrane surface.  

Membrane Flux 

All membranes have one common limitation.  They can only produce a maximum flow of a certain maximum permeate 
flow for a given amount of water.  This limit is controlled by the quality of feed water and not by the make of the 
membrane.  For example, a maximum permeate flow for most tap water applications is 25 gallons per square foot per 
day.  When membranes are operated at flux rates higher than this value, fouling occurs.  

Feed Flow 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 



Water Tech Resource Guide 
 

 
 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 

A minimum feed flow rate must be maintained throughout the membrane.  Feed velocity helps to reduce build-up of 
concentrated materials at the membrane surface.  When several membranes are being used, the arrangement of these 
membranes is crucial in maintaining proper flow velocities.  This arrangement must be checked against other related 
factors such as higher pumping costs, recycle flow, etc.  

System Shut-Down 

The fouling tendency of feed water when flowing through membranes is quite different than that of stagnant water at shut 
down.  Certain suspended solids may settle on the membrane surface during stagnant periods.  On the other hand silica is 
found to crystallize during shut down.  A proper flush cycle can eliminate these problems.  

Residential Systems 

Residential reverse osmosis systems need to take into consideration all of the parts described above.  In addition, there are 
some other factors that require special attention in residential systems.  Most of these concerns are due to an improper 
selection of some key components in the manufacturing of these systems. 

 Flow Restrictors:  Poor quality flow restrictors may cause systems to run at higher recoveries resulting in 
shorter membrane life. 
   

 Prefilters:  Sediment and carbon filters used in the pretreatment of the residential systems must not shed 
fibers or release carbon fines. 
   

 Check Valves:  A faulty check valve can cause a back pressure on the permeate side of the membrane element 
resulting in a physical damage to the membrane. 

 

 

Summary 

Mistakes in the design and operation of reverse osmosis systems can be avoided by following the recommendations 
outlined in this paper.  There are no short cuts in providing systems that give trouble free performance with a long useful 
membrane life. 

 

 

 

 

 



Water Tech Resource Guide 
 

 
 

Diagrams and References  

Concentration Polarization 

 

- Increase in Solute Diffusion 
- Possible Saturation/Precipitation 
- Decrease in Net Pressure 

Recovery 

% Recovery = (Permeate ÷ Feed) x 100 
 

 

% Recovery Concentrate Concentration 
50 x 2 Feed Conc. 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 



Water Tech Resource Guide 
 

 
 

75 x 4 Feed Conc. 
90 x 10 Feed Conc. 

Concentrate Conc. = (100 ÷ [100-R]) x Feed Conc. 
R = % Recovery 

  

  

Feed Flow 

Higher Feed Flow Helps to Reduce Membrane Fouling 

Example: 

 

 

Reverse Osmosis System Design:  Concentrate Recycle Loop 
 

The main purpose of a concentrate recycle loop in a reverse osmosis system is to reduce the amount of 
concentrate or waste water flowing to the drain. Recycle loops are also used to maintain an optimum flow 
velocity across the membrane surface and reduce individual membrane recovery.  

A recycle loop takes a portion of the concentrate flow which would have otherwise gone to drain and returns it 
to the feed of the RO pump in a continuous loop. Reducing the concentrate flow to drain achieves a higher 
system “recovery” percentage. Pump sizing needs to take the additional flow coming from the concentrate 
recycle loop into consideration.  

Careful attention must be paid to the feed water analysis. Concentrating the waste stream to a higher degree can 
only be done to a certain point before fouling will occur in the membranes. This fouling point will vary with 
each individual feed water line. 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 



Water Tech Resource Guide 
 

 
 

The examples shown below are for the same system operating at 70% recovery, the first example with recycle 
and the second without: 

1. System Design Overview with Recycle Loop  

 

Pass 1 

Stream # Flow (GPM) Pressure (psig) TDS (mg/l) 

1 = Feed 6.00 0.00 914.82 

3 = Pump Flow 9.00 218.37 1650.21 

4 = Recycle Flow 3.00 179.92 3087.03 

5 = Concentrate Flow 4.80 179.92 3087.03 

6 = Final Drain Flow 1.80 179.92 3087.03 

7 = Permeate Flow 4.20 -- 5.98 

7 = Permeate/1 = Feed % Recovery 70.0 

    Design Warnings: -None- 

2. System Design Overview Without Recycle Loop 

 

Pass 1 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 



Water Tech Resource Guide 
 

 
 

Stream # Flow (GPM) Pressure (psig) TDS (mg/l) 

1 = Feed 6.00 0.00 914.82 

3 = Pump Flow 6.00 210.50 930.59 

5 = Concentrate/Drain Flow 1.8 179.92 3088.81 

7 = Permeate Flow 4.20 -- 4.83 

7 = Permeate/1 = Feed % Recovery 70.0 

Design Warnings:  

 
CAUTION: The concentrate flow rate is less than the recommended minimum flow. Please change your 
system design to increase concentrate flow rates. (Product: TW30-4040, Limit: 3.00gpm minimum, design only 
produces 1.8 gpm) 
 
WARNING: Maximum element recovery has been exceeded. Please change your system design to reduce the 
element recoveries. (Product: TW30-4040, Limit: 25.00%, design indicates 100%-70% = 30%) 

Example 1: Without recycle the concentrate to drain would have been 4.8 GPM. A flow of 3 GPM is being 
returned to the feed in a recycle loop. This reduced the drain flow to 1.8 GPM and made the overall system 
recovery of 70% possible.  
 
Example 2: 70% recovery without recycle in this system is too high as indicated with System Design Warning.   

 

How does antiscalant work for a reverse osmosis water treatment application?  

 
An antiscalant is a pretreatment injected into the feedwater before the feedwater enters the RO membranes. Its 
presence delays the reaction between calcium magnesium and bicarbonate. This results is scale not forming as 
the water is being purified by the RO. As the duration of the water in the membrane system is relatively short 
during the treatment, scale formation is prevented. 

 

 
What is the difference between Flocon 260 Antiscalant/Dispersant and Coagulant? 

 
Flocon 260 Antiscalant is used to keep water hardness from precipitating during reverse osmosis treatment of 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 



Water Tech Resource Guide 
 

 
 

water.  The antiscalant also contains a dispersant which prevents iron or aluminum in water from reacting with 
the antiscalant and making it ineffective. 

Coagulant, on the other hand, works just the opposite.  It is used to cause the suspended solids that may be 
present in water to coagulate and settle out.  By coagulation we mean that the very fine particles of suspended 
matter come together to become a larger cluster which will settle more easily than the smaller suspended 
particles.  The fine suspended particles in the water normally have an electrical charge.  The coagulate 
facilitates the removal of the charge, allowing the particles to coagulate and settle.   In short, coagulant is used 
to remove suspended solids. 

In membrane process, coagulants are used only in rare situations.  Many coagulants can be harmful for the 
membranes.  Coagulants are commonly used in municipal water treatment systems. 

In short:  Antiscalant is used for hardness, which is dissolved in the water, and coagulant is used for suspended 
solids. 

  

 

 
Can excessive Antiscalant foul the membranes? 

 
Excessive antiscalant can cause fouling of the membrane.  This fouling can be cleaned by flushing the 
membranes with water at a pH of 2-3. 

 

 
Antiscalant (organo-phosphonate) and AM-88 (sodium meta-bisulphite for dechlorination) are sometimes both 
used for pretreatment.  In this case, are there any chemical reactions which would cause fouling of the 
membrane? 

 

There is no chemical reaction between the two chemicals. 

 

 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 



Water Tech Resource Guide 
 

 
 

We are dosing a cationic coagulant before sand filter in our seawater desalination RO pretreatment system. 
Meanwhile, Flocon 260 (anionic) is dosed after sand filter. I wonder whether these two chemicals may react and 
result in fouling on RO membrane. 

 

Flocon 260 is typically not compatible with cationic polymers.  If we knew the exact polymer you are using, we 
would be able to give a definite answer.  There are alternative antiscalants that may be used (FLOCON 40), but 
in order to determine whether this will work, we will need a complete water analysis.  The FLOCON 40 does 
not offer much scale control for most of the 'sulfite' scales. 

 

 

What is the dose rate and method of injection for Flocon antiscalants? 

 

Dose Rate 

The amount of Flocon required to inhibit scale formation depends on the degree of supersaturation of the insoluble 
salts at the point of highest concentration in the system.  The degree of supersaturation in turn depends on the 
concentration of the ionic species in the feedwater, the overall salinity of the feed, the temperature of the feedwater, 
the percentage of the feedwater recovered as permeate and the type of membrane used for the application. 

  

Amount of Solution to be Injected per 1,000 Gallons of Feed 
Water, In Gallons 

FLOCON Solution 
Concentration* % 

3 ppm 5 ppm 
100 0.003 0.005 
50 0.006 0.010 
20 0.015 0.025 
10 0.030 0.050 

* Use soft water or RO permeate to mix with Flocon. 

Dose Method 
Flocon should be added to a membrane system prior to the final cartridge filter.  If media filtration or activated 
carbon is used, Flocon should be applied after these treatment stages. 
  
Flocon should be delivered by dosing pump from a dilution tank, direct from the drum or from a bulk storage 
facility, into the feedwater at a rate that is determined by the size of the membrane system, the recommended dose 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 



Water Tech Resource Guide 
 

 
 

rate and the delivery range of the dosing pump.  It is recommended that the dosing pump be adjusted by the stroke 
length, while maintaining stroke frequency at a high level as possible to achieve even distribution of the Flocon in 
the membrane system feedwater. 
  
CAUTION  - Biological Activity: 
Flocon contains a preservative that is effective up to a dilution of 1 part Flocon to 15 parts of system permeate 
water.  General periodic cleaning of the dosing system is recommended as part of the planned maintenance 
program. 

 

Water Softeners and Softening Resins  

 
How long is the backwash time for a Water Softener? 

  
Minimum backwash time is 5 minutes. Generally the backwash time is factory set at 10 minutes. If the water is 
not clear then the backwash time can be as long as 20 minutes. 

 

 
How long is the brine and slow rinse for a Water Softener?                                                 

 
This depends on the salt dosage selected for the softener. The default setting is 60 minutes.  

Salt Dosage, lb/cu.ft. Brine and Slow rinse Time, minutes 

5 60 

10 80 

15 100 

 

 
How long is the Rapid rinse for a Water Softener? 

  
Rapid rinse is typically 10 minutes minimum. 

 

 
How long does the brine refill take for a Water Softener? 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 



Water Tech Resource Guide 
 

 
 

  
This time is a minimum of 4 minutes. 

 

 
What is the total time to regenerate a water softener? 

  
The total to regenerate is between 1.5 to 2 hours. 

 

 
Would soft water be preferred over hard water as a feed for a residential RO system as calcium has a higher 
molecular weight than sodium? 

  
Hardness is easily precipitated as a scale on the membrane surface as the pure water is removed by the membrane.  For 
residential membranes, the removal of the hardness may prolong the membrane life if the soft water is used. 

 

 

How often should I change the resin in a water softener? 

  

Softening Resin Life (Approximate): 

No chlorine:   8 years 

Chlorine:   3-4 years 

 

 

How do you dispose of the resin in a water softener? 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 



Water Tech Resource Guide 
 

 
 

  

Softener Resin Disposal:  It is a non-hazardous product that you can throw out with regular trash.  

 

 

I have a brine tank that is at a low level, how much salt do I need to add and how often does it need to be added? 

  

The brine tank should be filled with salt to slightly above the water level. The tank is self filling, so no additional water 
needs to be added. Check the tank regularly, and add salt as necessary to maintain the proper level of salt. 

 

Are Lead and Arsenic Removed by Thin Film Reverse Osmosis Membranes?  What are the rejection rates? 

 
There is not a list of rejection rates for these heavy metals, but we can give you some general guidelines. However, we 
recommend that you run the experiments under your unique set of conditions and ions/counter ions. 
 
Rejection of lead by thin film RO membranes has been reported to be quite high, >99%. 
 
The rejection of arsenic depends on its oxidation state. The +3 acid, arsenious, is not rejected particularly well in neutral 
solutions, 70 to 90%, but is well rejected as the pH approaches or exceeds the pKa of 9.2. The +5 arsenic acid is well 
rejected in neutral solution.  

 

How can I remove the Silica from the water before passing it through the membranes? 

 
There is no easy method. The conventional method used is lime soda softening but this is very expensive. In reverse 
osmosis no attempt is made to remove silica before the membranes. Instead the recovery and other operating conditions 
are adjusted to prevent silica super saturation and precipitation. 

 
 

Email: Info@PURfx.com 
PHONE:1-800-989-1111 

FAX:1-860-399-4055 
www.purfx.com 



Water Tech Resource Guide 
 

 
 

 
 

 

For a GMP pharmaceutical water pretreatment system to be used for large scale WFI production, what are the 
options for removal of chloramines? 

 
Currently, the only two options for removal of chloramines are break-point chlorination, and utilization of catalytic carbon 
beds. 

Feed Water Quality for Reverse Osmosis Systems:  Q & A 
  

  

  
 

Is there a general rule of thumb regarding the Maximum TDS Concentration Treatable using RO?  I realize that there are 